yamato

Parts List

HIGH SPEED CYLINDER BED CHAINSTITCH MACHINE

VC2700M

MODELS

VC2700M VC2713M VC2713MP

% YAMATO SEWING MACHINE MFG. £0,LTD.



IR—YURXNDRA

ZDI—Y YR NFVC2700M-148M, 156M, 164MEEARETFTILICLTA S AN EER L TWET,
ERI~14ICEERETIERZHLTVWET,

EHH1~YTJEFI., (ERESELHLTWET,
NR=YURANCRHEINTWEIH T —DOTERBARXAERXIBERDLTWVWET,

LS DM (Parts No. DElCREHEHINTWET, )

[ ] aIEONR—YURAMNIRULT, SEEEINLBRZEZRDLTVET,
[ ] AiXIAParts No. RU'RIEDORIR

¢ FED/N—YUZRKMHLT, SEEBHENEHRRBRVETINZRDULTWET,

BEENDOBOZER

Y ZDNR—=YYRNCREEINTWBERE SEXDEEIE. Parts No (Bl ZE. 3500201) THEEWL X
ER

Y 0068011 MHEIE. 006801168011 TEXTE LY,

¥ I7Fa—TJHEXORERBERIZEMSETET I,

B, ZONR—YURROTHEEE. HEICEVEESNEBARBDETOTITATS L,

How to use this Parts List

The illustrations on this Parts List are drawn on the basis of VC2700M-148M, 156M, 164M.
The items from No.1 to No.14 contain the standerd model.

The following items included No.15 contain the submodel and Devices.

The dimension of Collar on this Parts List shows Inside diameter X Outside

diameter X Width.

Explanation of Marks (marked at the Side of Part No.)
[ 1 means this part is changed from the previous Parts List.
Inside of [ ] shows the previous Part No. and the shape of screw or the like.
€ means this part and model is added to the previons Parts List.

How to place an order for the parts
¥ When placing an order for the parts from this Parts List, please clearly state the Parts No.
(e.9.3500201) which you require so that we can deliver the correct Parts to you.
Y& When the Part No.is “0068011" , please place an order for the part by showing “0068011”
or “68011" .
Y¢ When ordering Air Tube, please inform us of the Part No. and the length.

This Parts Listis subject to change without notice,



Contents H R

MISCELLANEOUS COVERS(1) ANX—BERFR (1) 1
MISCELLANEOUS COVERS(2) HNX—BER (2) 2
MISCELLANEOUS THREAD EYELETS FEBEFR 3
MISCELLANEOUS BUSHINGS 7y alEfRk 4
MAIN SHAFT DRIVING MECHANISM T 5
UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM L#RU'#HREVHEE 6
NEEDLE BAR MECHANISM HERes 7
PRESSER FOOT MECHANISM RITEE 8
SPREADER MECHANISM B U RIL— I 9
LOOPER DRIVING MECHANISM =B 10
FEED DRIVING CONTROL MECHANISM BIX ) SRE R 11
NEEDLE GUARD & FEED DRIVING MECHANISM HETROCEUEE 12
LUBRICATING MECHANISM(1) HRmEEEE(1) 13
LUBRICATING MECHANISM(2) R (2) 14
PULLER MECHANISM EXCLUSIVE PARTS(1) 77— HEEAMM(1)15
PULLER MECHANISM EXCLUSIVE PARTS(2) 75— HEEREM2)16
PULLER MECHANISM EXCLUSIVE PARTS(3) 75— HBEBERMEM3)17
VC2713M EXCLUSIVE PARTS Y7ET/ILERASEm 18
EXTRA PARTS(1) HESRm(1) 19
¢ EXTRA PARTS(2) BHERM(2) 20
THREAD STAND & ACCESSORIES(1) RUART7 7S VBER(1) 21
ACCESSORIES(2) 7Y YER(2) 22
WARNING LABEL EEINRIL 23
LIST of MAIN SPARE PARTS TEHRAYR L 24

INDEX ] 25




VC2700M



MISCELLANEOUS COVERS(1)

FIN—EER(T)

RefNo Parts No. Description m A Amt. Req
1 3210002 Top Cover LEHNR— 1
2 110045 Screw(M4-0.7 X 12) Exy 11
3 3500430 Top Cover Gasket EANR—=NRyFY 1
4 0068011 Qil Sight Window I ILRERRER 1
5 0020759 Top Cover Seal Plug LAnN—sEe 1
6
7
8
9 3204040 Head Cover ~Ny RAN— 1

10 3500431 Head Cover Gasket ~y RPNy FY 1
11 0093864 Head Cover Seal Plug Eigsa 1
12

13 3180023 Side Cover Hinge RS AN—kVY 1
14 3180024 Side Cover Hinge Gasket LT e J A =B VAT 2
15 110048 Screw(M4-0.7 x 10) = 2
16 3100042 Side Cover Hinge Pin [ ToE AT Al ) b 1
17 160000 Screw(M3-05 x 3) xRy 1
18 3180025 Side Cover R /8~ 1
19 3180026 Side Cover Gasket e U AC A 1
20 000924 Seal Plug(Rubber) (T L) 1
21 3100045 Cloth Plate JO0X7L—bk 1
22 110041 Screw(M4-0.7 X 8) Exry 2
23 0094201 Cover Latch Spring HIR—Z v FINER 1
24 110012 Screw(M4-0.7 X 5) xRy 1
25 3100046 Side Cover Hook HWRExXHNRN—T v 1
26 300101 Conical Spring Washer mM/SRTy v 1
27 170002 Screw(M4-0.7 X 5) kxy 1
28 3100004 Oil Reservoir R 1
29 3100005 Oil Reservoir Gasket AL 1
30

31

32

33 0020137 Drain Hole Seal HRFRI Ny FY 1
34 005075 Screw(3/8-24 X 8) HREFRY 1
35 3180004 Machine Frame Unit F—LhRy R(fE) 1
36 120016 Screw(M8-1.25 X 20) xry 4
37 340000 Machine Frame Supporting Bar Ry RETHE 4
38 4109403 Model Plate({See the below) AR (TELER) 1
39 000726 Rivet IEX$R 5
40 2049401 Serial Number Plate #®mEIL—-H 1

Note : Order for Model Plate must be accompanied by model designation(including symbols of gauge

and devices).

(1) B2 X D BRI A (7 —

. MREEU)Z B8RSR EE Y,

Note : Ref. No. 14 Side Cover Hinge Gasket is adhered with two plates.

(%) Ref. No. 14DEBF A N— vy P8y Vi, 2ey FEE)TT,

VC2700M



VC2700M

&
.
,




MISCELLANEOUS COVERS(2)
e

HIN—EfR(2)

2

Ref.No Parts No. Description m 4 Amt. Req
1 3180027 Cloth Plate(Large) 207 —kK) 1
2 120009 Screw(M4-0.7 X 12) xy 5
3-1 3180037 [3100023] Slide Cover(48, 56) BYIR 1
3-2 3180038 [3100400] Slide Cover(64) BY IR 1
4 3100020 Crank Chamber Cover FTHhHIN— 1
5 3180035 Crank Chamber Cover Gasket FTHANR=-RyFV 1
6 130003 Screw(M1-0.7 X 7.3) Ji=74 7
7 0093864 Seal Plug B 4
8 0065275 Seal Plug B 1
9 3500432 Rear Cover Gasket BHIN—/y £ 1

10 3100016 Rear Cover #BhN— 1
11 110013 Screw(M4-0.7 X 8) kxy 6
12 3100113 Needle Bar Guard HEH—R 1
13-1 3180029 Supplementary Slide Cover(48,56) &Y R#ENR 1
13-2 3180030 Supplementary Slide Cover(64) 5 Y IRFEBR 1
14 330011 Seal Plug S 1
15 3100058 Stitch Plate Support SHAREX AR 1
16 110041 Screw(M4-0.7 X 8) ji= 2
17 3100050 Feed Regulating Pushbutton Ty alRyy 1
18 3100051 Feed Regulating Pushbutton Spring 7 2 amR¥ > /X% 1
19 0033024 Retaining Ring AbhyZUyo 1
20 3100053 Oil Defender HET 1
21 110012 Screw(M4-0.7 X 5) =S 3
22 190005 Screw(M4-0.7 x 5) W@y 2
23 000665 Washer AV 2
24 000015 Nut PAVAN 1
25 3040040 [3180031] Front Cover Hinge g AN—-EY 1
26 110016 Screw(M4-0.7 X 14) Exy 2
27 3180032 Front Cover(Lower) IR 21 /8—(T) 1
28 170001 Screw(M4-0.7 x 8) xRy 1
29 300100 Conical Spring Washer M/NRTy 2+ 2
30 160001 Screw(M4-0.7 X 4) =37 1
31 180005 Screw(M5-0.8 x 8) kxY 1
32 3100630 Fabric Edge Guide(Left) EIR(E) 1
33 "3100631 Fabric Edge Guide(Right) ER(B) 1
34 000538 Washer vy 2
35 0095367 Fabric Edge Guide Chip ERFVS 1
36 004182 Screw(3/32-56 X 2.5) =87 1
37 3180033 Front Cover(Upper) RIFAF A /X—(L) 1
38 130002 Screw(M3-0.5 % 6) xRy 3
39 110031 Screw(M4-0.7 X 12) Exy 2
40 0094201 Cover Latch Spring AR—Zw FINR 1
417 3100034 Supplementary Tension Disc Cover INAFIAIN— 1
42 110101 Screw(M3-0.5 X 3) xRy 2
43 110009 Screw(M4-0.7 x 8) Fxry 2
44 110079 Screw(M4-0.7 X 8) Jlt= ) 2
45 3100006 Seal Plug B 1
46 0020759 Seal Plug B 1
47 160015 Screw(M6-1 X 6) ErRY 1
48 110031 [110045] Screw(M4-0.7 x 12)[M4-0.7 X 12] Ji=a4 1

VC2700M



VC2700M



MISCELLANEOUS THREAD EYELETS

RERER

3

RefNo Parts No. Description m f Amt. Req
1 0024084 Thread Tension Spring Cap FRAFNRF ¥ v (L) 5
2 0024083 Tension Spring Bushing REAFF v bEYIEX 5
3 0030255 Tension Spring(Needle) HEF /IR (ED 3
4 0032952 Tension Spring (Looper, Top Cover)  ABF/NRJL—/LEFD) 2
5 0090071 Thread Tension Spring Retainer FAFNRF v v 7 (T) 5
6 000177 Felt )k 5
7 0031111 Tension Disc RPFAFM 10
8 290029 Tension Post RATFE 5
9 0090812 Tension Post Ferrule HRETFEREBL 5

10 3500287 Tension Disc Separator SAHE AR 1
11 0090856 Tension Disc Eyelet FPFIMHRE 5
12 0090807 Thread Lead-in Guide HREAEFERE 5
13 3500286 Tension Post Support RFEFE 1
14 110013 Screw(M4-0.7 X 8) == 6
15 3200048 Top Cover Thread Eyelet(Left) iV RE(E) 1
16 110009 Screw(M4-0.7 X 8) ji=87) 5
17 0093556 Looper Thread Eyelet(Long) JL—1CRE(R) 1
18 3100088 Supplementary Tension Spring INBFINR 1
19 3100085 Supplementary Tension Disc{Lower)  /EFIL(T) 1
20 3100084 Supplementary Tension Disc{Upper) /INEFIL(E) 1
21 170004 Screw(M3-05 x 9.6) Ery 1
22 3100076 Tension Disc Guide NRTFIMAAR 1
23 110101 Screw(M3-05 x 3) IExy 1
24 3100083 Looper Thread Guard W—ICRA—R 1
25 3100082 Looper Thread Eyelet(Center) JL—1GRaE() 1
26 110100 Screw(M3-0.5 X 6) iz 1
27 0020119 Thread Eyelet Pipe KRB/ T 2
28 3500285 Thread Eyelet Pipe Holder FOB/NT THI 1
29

30

31 3500284 Thread Guide Plate REAR 1
32 3200047 Top Cover Thread Eyelet(Right) B RE(R) 1
33 000538 Washer Ty Ty 2
34 000651 Guide Pin A1 REY 1
35 3100383 SP Device, Complete Set SPEE(HH) 1
36 3100384 SP Container SP&y>Y 1
37 3100386 Felt SP7zibb 1
38 3100387 [0093521] Needle Thread Eyelet #HRE 1
39 350009 Wood Screw(¢ 5.5 X 6) Axy 2
40 0090068 Needle Thread Guide HRTT 1

Ref. No 41 to 58

See the following page.

VC2700M



VC2700M



MISCELLANEOUS THREAD EYELETS

L PCAENE

3

RefNo Parts No. Description m A Amt. Req
41 3100442 Needle Thread Take-up Guard ghgy - R 1
42 130003 Screw(M4-0.7 X 4.5) kxry 1
43 3100087 Needle Thread Retainer Support INRTFE 1
44 0036175 Thread Retainer Disc Support INERFAR 1
45 0032425 Needle Thread Retainer Dice NEFM 1
46 0032426 Needle Thread Retainer Spring INRFINR 1
47 001093 Screw(1/8-44 X 2.2} Exy 1
48 3100081 Top Cover Thread Guide B REA 1
49 0063074 Supplementary Thread Guide INAFARE 1
50 001818 Tension Post RiAFE 1
51 0037108 Supplementary Tension Disc NERFIL 2
52 0035813 Supplementary Tension Spring iU REAF/ R 1
53 000360 Nut Fwv bk 1
54 110054 Screw(M3-05 x 35) xRy 1
55 3103000 Needle Thread Retainer Support,C.Set  /\GAF&(f8) 1
56 3103001 Top Cover Thread Guide, C. Set B U REAGR) 1
57 000505 & Spacer ZAR—1 2
58 110014 [110013] Screw(M4-0.7 X 18)[M4-0.7 X 8] TRy 2

VC2700M



0000000



MISCELLANEOUS BUSHINGS

AN L

4

RefNo Parts No. Description m A Amt. Req
1 3500309 [3204020] Oil Seal A= 2
2
3 3100099 Presser Bar Bushing HIETvya 1
4 3204021 Qil Seal AN —I 2
5 3100100 Spreader Driving Bar Bushing BiURIL—IET Y 1
6 0063055 Oil Seal A= 1
7 3200063 Spreader Driving Shaft Bushing(Left) &l R/L—/S8#7 v 3 2 (k) 1
8 3200064 Spreader Driving Shaft Bushing(Right) &' z/L—/X8#7 v ¥ a2 (K) 1
9 3160136 Foot Lifter Lever Bushing BIBr#7v>a 1

10 3200068 [0093201] Needle Thread Take-up Bushing(Front) $F5xi&V &7 v > 1 (8l) 1
11 3100098 Needle Thread Take-up Bushing(Rear) #H:RigVE 7y > 1 () 1
12 3100090 Lower Shaft Bushing(Left) Ty > a(k) 1
13 3100091 Lower Shaft Bushing(Right) TE# Ty 2 (H) 1
14 3100094 Differential Feed Bar Shaft Bushing(Left) BRXUET v ¥ 1 (k) 1
15 3100095 Differential Feed Bar ShaftBushing(Right) BIXUE T v ¥ 1. (f) 1
16 3100096 Feed Bar Lift Shaft Bushing(Left) ®Y ET8#Ty ¥ a(k) 1
17 3100097 Feed Bar Lift Shaft Bushing(Right) EYLET#M Ty a(®) 1
18 3100006 Seal Plug B 2
19 3100092 Looper Driving Shaft Bushing(Front)  JL—/S&17 v 2 2 (#0) 1
20 3100093 Looper Driving Shaft Bushing(Rear)  JL—/S&@ 7w > 2 (%) 1
21 3150020 Adjusting Screw Bushing USSR Y Ty o 1
22 3101199 Eye Guard, Complete Set P4 H— R(A) 1
23 3101200 Eye Guard Support 7 H— RER 1
24 009784 Screw(M6-1 x 10) xRy 2
25 0060176 Eye Guard FALH—R 1
26 004236 Screw(3/32-56 X 4.2) Exy 2
27 0060175 Eye Guard Holder A H—RKRILY 1
28 006004 Screw(11/64-40 X 9.7) xRy 1
29 000010 Conical Spring Washer /X7y v 1
30 000547 Washer vy 1
31 000334 Nut Fvhk 1
32 000195 Oil Wick by 1

VC2700M



VC2700M



MAIN SHAFT DRIVING MECHANISM
e

THEE

5

Ref.No Parts No. Description m B Amt. Req
1 3100130 Pulley 7—Y 1
2 160005 Screw(M6-1 X 8) =) 4
3 160007 Screw(M6-1 X &) xry 6
4 0093089 Ball Bearing(Right) R—=NWRT YT () 1
5 3100128 Main Shaft Sprocket(Lower) NV T=YU(T) 1
6 3100131 Ball Bearing(Middle) R—=ILRFZY 7 () 1
7 3100132 Lower Shaft(Right) TE(B) 1
8 3100122 Oil Pump Driving Worm VA=A 1
9 3100127 Counterweight(Small) INTURADIA MU 1

10 110009 Screw(M4-0.7 X 8) xRy 2
11 3100123 Ball Bearing(L.eft) R=IRFY I (E) N
12 3100121 Lower Crankshaft TEo >y 1
13 160004 Screw(M6-1 X 4.8) jl=87) v 2
14 001107 Roll Pin A=)y 1
15 310132 [310093] Oil Wick(No.4-190mm) SHS 1
16 3180060 Lower Shaft(Left) TE(£) 1
17 000397 QOil Wick SRR 4
18 310093 Oil Wick(No.3-40mm) SHE 1
19 000304 Oil Wick SR 1
20 3100126 Collar(14 x 21 X 5.5mm) Ho— 1
21 160000 Screw(M3-0.5 x 3) xy 2
22 3100125 [Looper Thread Take-up TREFHL 1
23 150000 Screw(M5-0.8 X 4) Ry 2
24 3100263 Supporting Plate 7 L RERAIR 1
25 110002 Screw(M3-0.5 X b5) iI= 3
26 000463 Laced Wire E-ILHREEMPL) 1
27 3100264 Thread Take-up Eyelet(Left) HALFRE(E) 1
28 3100265 Thread Take-up Eyelet(Right) NLRER) 1
29 110027 Screw(M2.5-0.45 X 3.5) Fxy 2
30 3100262 Supporting Plate Basement A LKRERMSE 1
31 160001 Screw(M4-0.7 X 4) xRy 2
32 160008 Stop Screw(M6-1 x 35) ARy TFRY 1
33 000234 Lock Nut Oy27Fwvhk 1
34 3100267 Supporting Plate Return Spring RyINx 1
35 110026 Screw(M3-0.6 x 6) = 1
36 340004 Pin v 1
37 3100260 Basement Shaft B & 1
38 3100261 Collar(6 X 11 X 5mm) Ho— 1
39 3100266 Cast-off Plate HREA 1
40 000531 Washer vy 1
41 3100268 Stop Bracket Ahv7E 1
42 110013 Screw(M4-0.7 X 8) Fxy 2
43 3100270 Supporting Plate Stop BFIRA b 7 1
44 3100269 Stop Spring REIRA v IR 1
45 170003 Screw(M3-0.5 X 3) xRy 1
46 3100272 Basement Cushion Rdarvay 1
47 3100271 Supporting Plate Stop, C. Set AR R & v 7 (#8) 1
48 3180059 Lower Shaft, C. Set THE(HE) 1

VC2700M



VC2700M



UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM Lt#ik U dtRig ) HE

6

RefNo Parts No. Description m % Amt. Req
1 6100709 Handwheel N RiRA—=IL 1
2 160005 Screw(M6-1 X 8) IExy 1
3 160007 Screw(M6-1 X 6) Ry 11
4 000989 Handwheel Mark NV RIRA =N —7 1
5 3100131 Ball Bearing R=IRFY T 2
6 3100129 Handwheel Adapter T 1
7 0095214 Timing Belt FAIVIRI)L B 1
8 3100281 Upper Shaft Sprocket(Upper) NIV TF—=U (L) 1
9 3100275 Upper Shaft(Right) LE(R) 1

10 3100283 Upper Shaft Joint T EkF 1
11 3100127 Counterweight(Small) NSV RTITA NN 1
12 110009 Screw(M4-0.7 X 8) IRy 2
13 3200100 Upper Crankshaft L#os>>vo 1
14 310040 Oil Wick S 1
15 110012 Screw(M4-0.7 X 4) HrY 1
16 3200226 Qil Sleeve AAINVRY—T 1
17 000290 Oil Wick P Y 1
18 0060057 Retaining Ring IE A& 1
19 0093154 Ball Bearing R=IRFPYT 2
20 000926 Rubber Seat OLEE 1
21 160004 Screw(M6-1 X 4.8) Xy 2
22

23 0095170 Connecting Rod HRgEUOy R 1
24 005071 Screw(11/64-32 x 14) xRy 2
25 001174 Screw(9/64-40 x 10.3) xRy 2
26 0095168 Guide Fork RL1EX 1
27 004312 Screw(1/8-44 X 7.9) IExy 2
28 3100285 Driving Lever Brae U ahi 1
29 120013 Screw(M6-1 X 15) kxy 1
30 120015 Screw(M5-0.8 x 10) Exy 1
31 000555 Washer Tyvy 1
32 3100286 Spacer ANR—H 1
33 3100287 Driving Shaft B 1
34 3100078 Bracket HRigUSE 1
35 000600 Spring Washer ATV T Ty 1
36 005650 Screw(M5-0.8 X 14) Exy 1
37 0063096 Needle Thread Take-up BRI RE 1
38 3200049 Top Cover Thread Take-up iR 3 1
39 110004 Screw(M3.5-0.6 x 8) xy 2

VC2700M



VC2700M



NEEDLE BAR MECHANISM
e

B

v

Ref.No Parts No. Description m A Amt. Req
1 3270015 [3180050] Needle Bar & Needle Bar Bushing, C. Set #HE - #t&7 v 2 2 (1) 1
2 004358 Screw(9/64-40 x 5.6) Exy 1
3 0063044 Needle Bar Thread Eyelet #HERE 1
4 000548 Washer vy 1
5 3200111 [0093184] Needle Bar Bracket trEsfa 1
6 110035 [002043] Screw(M4-0.7 X 10)[11/64-40x 11] 1ERY 1
7-1 0093356 Needle Clamp(48) &1k X 1
7-2 0093357 Needle Clamp(56) g1k X 1
7-3 0093358 Needle Clamp(64) $HiEX 1
8 _— Needle(UY 128 GAS) &t 3
9 001900 Screw(1/8-44 x 2.4) =87 4

10 0093365 Top Cover Thread Eyelet B Y B 1
11-1 3108133 Stitch Plate(48M) iR 1
11-2 3108134 Stitch Plate(56M) iR 1
11-3 3108135 Stitch Plate(64M) R 1
12 009142 Screw(9/64-40 X 4.8) i3 2
13 3200115 Counterweight, Complete Set KTV R IA ~(HE) 1
14 3200101 Counterweight NIVATITA K 1
15 120015 Screw(M5-0.8 X 10) xRy 1
16 0093214 Connecting Rod Ring gHEOY RUVY 1
17 3200114 Connecting Rod, Complete, Set HED Y RER) 1
18 3200112 Connecting Rod Oy K~ 1
19 0093212 Roller Bearing Z—RIRFYT 1
20 330000 Seal Plug = 1
21 000309 [000321] Oil Wick PV 1
22 3200113 Connecting Rod Pin #HEOY REY 1
23 3200118 Needle Bar Guide, C. Set SHERA(RE) 1
24 009749 Screw(M4-0.7 X 16) =87 2
25 3100256 HR Device, Complete Set HRZEE (18) 1
26 3100254 HR Container HR% > 1
27 110013 Screw(M4-0.7 x 8) ji=87) 2
28 1090190 Pipe Joint IR1 TH]RF 1
29 3100253 Oil Tube b=y IAG 1
30 310007 Felt 7z 1
31 3100250 HR Cup HRAv 7 1
32 310006 HR Felt HRZ =z~ 1
33 000637 Seal Plug B 1
34 110013 Screw(M4-0.7 X 8) Ry 1
35 260000 Screw(5/16-24 x 15.88) Y 2
36 3100338 Sponge BWHARYY 1
37 160023 Screw(M4-0.7 X 4) Y 1
38 3200089 Connecting Rod Cover{Rear) #HEO Y RAH/I—(8) 1
39 110002 Screw(M3-0.5 x 5) Y 2
40 3200088 Connecting Rod Cover(Front) #HEOw RA—(F) 1
41 110012 Screw(M4-0.7 X 5) kY 1
42 3200090 Connecting Rod Cover Shaft pAPA i 1

VC2700M



T

Nl

2

a
’ ——
/
SN
FAER
/ s (0)m---
\\ \
’ /
/ )
/ \
/ \
¥ X
4 Ay
. hY
! Ay
\
\

<
]

\x
\ /
[y ; \
\ ——
/ \
. \
, \
269N
c oY
S (2]
\
Ay N
/ \»z \\L
v
\
\

&

©

p

|
\
\M,

VvC2700M



PRESSER FOOT MECHANISM
L

HIE

8

RefNo Parts No. Description m A Amt. Req
1 0077270 Presser Spring Regulator WIRERY 1
2 000445 Lock Nut Ov2oF vybk 1
3 0065372 Presser Bar Spring(Outer) FIE/INR(K) 1
4 0063087 Presser Bar Connecting Bracket Bt 1
5 004440 Screw(11/64-40 x 8.3) Exy 1
6 0093483 Presser Bar Guide HIEEA 1
7 004441 Screw(11/64-40 X 16) =37 2
8 0060142 Presser Bar Spring(Inner) P TE/ R () 1
9 3100110 Presser Bar IR 1

10 3100112 Finger Guard 74V HA—R 1
11 110002 Screw(M3-05 X 5) 1IERY 1
12 0093611 Qil Protector Ring ;1 RV 27 1
13 3100310 Collar(9 X 17 X 7mm) h>— 1
14 160001 Screw(M4-0.7 X 4) kxy 1
15 0020271 Thread Chain Cutting Knife FrxAVAvY 1
16 110054 Screw(M3-052 x 3.5) kExy 1
17-1 3507050 Presser Foot, Complete Set(48) #HI(f8) 1
17-2 3507052 Presser Foot, Complete Set(56) I (48) 1
17-3 3507054 Presser Foot, Complete Set(64) I (H) 1
18 110004 Screw(M3.5-0.6 x 8) Exy 1
19 3107303 Presser Foot Spring(Left) INBT/CR () !
20 3107304 Presser Foot Spring(Right) N TSR () 1
21 130016 Screw(M2.5-0.45 X 6) xy 4
22 3107306 Presser Foot Hinge Pin HreryIJEy 1
23 110084 Screw(M3.5-05 X 4.2) xRy 1
24 000327 Lock Nut Ov2or+vyb 1
25 260006 Adjusting Screw(1/8-44 X 9.5) HERY 1
26 0093487 Lifter Link mRUVYY 1
27 006038 Screw(3/16-32 X 2.2) Exy 2
28 0063083 Lifter Link Lever BUUYILI— 1
29 000690 Fastener Pin EXEY 1
30 0063084 Lifter Spring BIBETS R 1
31 0093491 Collar(8 x 16 x 8mm) H>— 2
32 009604 Screw(11/64-40 X 5.5) 1Exy 4
33 0083479 Lifter Shaft HIHss 1
34 3100294 Intermediate Lever BB HhL N~ 1
35 120017 Screw(M5-0.8 X 15) xRy 1
36 0077179 Retaining Ring Ay YUy 2
37 0093507 Connecting Plate EER 1
38 0093509 Connecting Pin EZEE Y 2
39 0093508 Lifter Lever(Small) TS LIN—(N) 1
40 004591 Screw(15/64-28 x 95)[15/64-28 X 95) Ik & 1

Ref. No 41 to 57

See the following page.

VC2700M



\ /
o ,
W @

VC2700M



PRESSER FOOT MECHANISM

RIS

3

Ref.No Parts No. Description @ A Amt. Req
41 3160168 Lifter Spring BIBT /% 1
42 3500305 Cap Fywv/ 1
43 3120416 Presser Foot Lifter Lever BriEsrL/N— 1
44 3101216 Lifter Lever Stop BMIHESLN—-A YT 1
45 004358 Screw(9/64-40 X 5.6) xRy 2
46 3500299 Tension Release Lever Connector FIE A BERER 1
47 170009 Screw(M4-0.7 X 4) xRy 1
48 170038 Screw(M4-0.7 X 5) =37 1
49 3100533 Tension Release Lever SRIEABE 1
50 120001 Screw(M4-0.7 X 14) xy 1
5] 0094387 Tension Release Shaft FRE A E 1
52 0063515 Thread Pull-off Lever HRIEALIX— 1
53 000690 Spring Pin(4 X 16mm) ATV TEY 1
54 . 0094390 Tension Release Adjusting Eccentric  RiEARFAFTINO 1
55 0095334 Swing-proof Spring B/ & 1
56 001170 Screw(9/64-40 X 12) =) 1
57 340014 Roll Pin(3 X 12mm) o—=)LEgy 1

VC2700M



VC2700M



SPREADER MECHANISM

B L — N E

9

RefNo Parts No. Description m B Amt. Req
1 3100302 Connecting Rod, Complete Set JU—/ROw R (#8) 1
2 3100300 Eccentric —NRxFEr 1
3 160003 Screw(M5-0.8 X 5) Exy 2
4 0077322 Roller Bearing ——RIURFYVT 1
5 3100301 Connecting Rod JL—ROw R 1
6 0094566 Retaining Ring Abhy Uy 1
7 110009 Screw(M4-0.7 x 8) Ry 1
8 300006 Washer Tvy 1
9 3100309 Adjusting Lever Pin HEL/R—EY 1

10 000528 Washer TvTy 1
11 100003 Nut(M8&-1.0) Fwv bk 1
12 0032646 Collar(12 x 20 x 8mm) Ho— 1
13 009604 Screw(11/64-40 X 5.5) IERY 2
14 3100303 Adjusting Lever AL JX— 1
15 120013 Screw(M6-1 X 15) xRy 1
16 3100304 Driving Shaft JL—/E 1
17 3100305 Rocking Arm J—/URY BE 1
18 160007 Screw(M6-1 X 6) Exy 2
19 0063051 Rocking Pin =RV 1
20 0063053 Spreader Bar JL—I\EE 1
21 0063056 Bushing Ring Ty vy 1
22 0063057 Collar(10 x 18 X 7mm) HNo— 1
23 009526 Screw(9/64-40 x 4.4) xRy 2
24 3100307 Spreader Holder B RIL—IKE 1
25 3509320 Spreader B %IL—IX 1
26 110031 Screw(M4-0.7 X 12) Ry 2

VC2700M



10

VC2700M



LOOPER DRIVING MECHANISM
e

AT ¥

10

RefNo Parts No. Description m A Amt. Req
1-1 3109300 Looper(32, 40, 56, 64) JL—IX 1
1-2 3109302 Looper(48) =X 1
2 160040 Screw(M4-0.7 X 5} IERY 1
3 3180100 Looper Holder L—IE 1
4 110039 Screw(M3.5-0.6 X 10) xRy 1
5 300500 Spacer(Fiber) AR—=H (T 7ANN) 2
6 3100154 Looper Bar Bushing W—ETyva 1
7 160024 Screw(M6-1 x 8) Exy 2
8 3100410 Looper Thread Eyelet IW—I1CRE 1
2] 110101 Screw(M3-0.5 X 3) =87 1

10 340008 Roll Pin a—JLeY> 1
11 3100156 Bushing Spacer Ty AR=-Y 1
12 3100152 Looper Bar Guide W—REAALR 1
13 3100157 Slider AZ1Y 1
14 3100158 Slider Holder AT TRTE 1
15 110005 Screw(M3.5-0.6 x 12) xRy 1
16

17 3100159 Slider Presser AT T 1
18 160001 Screw(M4-0.7 X 4) xRy 1
19 3100160 Thrust Washer AZANTY I+ 1
20 330002 Seal Plug(Kurk) FEEEay) 1
21 3100161 Looper Bar JL—/kE 1
22 3100153 Guide Shaft Bushing A R@ Ty 1
23 3100155 Looper Bar Guide Shaft A R 1
24 110019 Screw(M5-0.8 x 35) =7 1
25 300000 Washer A 2
26 3100151 Looper Rocker Adjusting Pin JL—/CHTRAEE 1
27 340001 Roll Pin a—JLEy 1
28 100002 Nut Fv bk 1
29 3100150 Looper Rocker Connecting Rod, C. Set JL—/Ei#& 0Oy R (#8) 1
30 3100147 Looper Rocker Regulating Eccentric  JL—/XEIRIF > 1
31 160003 Screw(M5-0.8 x 5) kxy 1
32 0065389 Roller Bearing Z—RIRFYVT 1
33 3100149 Looper Rocker Connecting Rod L—/EIROY R 1
34 3100140 Looper Connecting Rod Jb—/RAy R 1
35 005071 Screw(11/64-32 X 14) xRy 4
36 3100355 Oil Splasher AANWRTIv oy 1
37 3100141 Guide Fork IRLIEX 1
38 004440 Screw(11/64-40 x 8.3) xRy 2
39 3100142 Looper Driving Lever YA 1
40 000637 Seal Plug o 1
41 3100143 Looper Rocker Arm W—IURY B 1
42 120011 Screw(M6-1 X 18) xRy 1
43 3100146 Thrust Washer AZ2AbTvovy 3
44 3100145 Thrust Roller Bearing ASANRF YT 2
45 3100144 Looper Shaft JU— /K8 1
46 000740 Seal Plug B 2
47 160029 Screw(M8-1.25 X 8) xRy 2
48 001123 Washer Ty 2

VC2700M



11

37

25 3}9

T
i
H
'
‘
'
o>

VC2700M



FEED DRIVING CONTROL MECHANISM

HIX U SREI s

11

RefNo Parts No. Description m A Amt. Req
1 3100217 Feed Lift Lever ®Y T Ehb 1
2 160007 Screw(M6-1 X 6) Ry 6
3 0032799 Connecting Rod Pin Oy REY 1
4 160002 Screw(M4-0.7 x 2) Exry 4
5 3100216 Feed Lift Connecting Rod ®rJETFOY R 1
6 3100192 Retaining Ring 1EXER 2
7 3100190 Roller Bearing Z—RIRFUT 2
8 3100189 Differential Feed Eccentric [Elipe R e = < 1
9 006212 Screw(M5-0.8 X 6) Fxy 2

10 3100191 Differential Feed Connecting Rod AREUOY R 1
11 3100193 Connecting Rod Pin Oy REY 2
12 3100194 _ever Link{Long) mEy LI—=Y VI (E) 1
13 3100195 Lever Link(Short) BEY LIKN—Y o (58) 1
14 3100196 Lever Link Pin EY L=y 1
15 300006 Washer vy 1
16 110009 Screw(M4-0.7 X 8) Exy 1
17 3100197 Differential Feed Shaft Lever BIEUE L /— 1
18 120009 Screw(M4-0.7 X 12) TRy 1
19 3100199 Control Bracket BRVHEE TSy 1
20 3100202 Connecting Rod Guide Ak Oy RACR 1
21 3100200 Control Bracket Spring TS0y MR 1
22 340003 Pin e 2
23 3100103 Control Lever Shaft Bushing HEILN—E Ty 1
24 3100104 O-ring(P16) ovxyy 1
25 0093303 Oil Seal F1IL2—=b 1
26 3100201 Control Lever Shaft Bk U FRET L /X—H 1
27 3100211 Control Link Pin RS Y 1
28 3100203 Control Link ARV BREY v 1
29 3100208 Control Nut AnE Y g v b 1
30 001107 Roll Pin O—-JEy 1
31 3100205 O-ring(P12) oy 1
32 3100204 Adjusting Screw REIwY 1
33 3100207 Adjusting Stop Pin Abhy Ty 1
34 160001 Screw(M4-0.7 X 4) Exy 1
35 3100206 Adjusting Knob REHIY Y= 1
36 130011 Screw(M3-0.5 X 4) kY 1
37 3100235 Differential Feed Control Lever, C. Set &Y #881L /\—(%8) 1
38 3100210 Differential Feed Control Lever XV SREI L /X— 1
39 3100209 Differential Feed Graduations ax Y BER 1
40 130004 Screw(M4-0.7 X 11) kxy 2
41 000505 Spacer AR—1H 2
42 0020350 Control Lever Stop BIEVUSAEHILNN—X Y/ 1
43 000669 Washer Ty 1
44 000600 Spring Washer ATV T Tyov 1
45 005049 Screw(M5-0.8 x 8) kxy 1
46 190004 Screw(M6-1 x 7.5, M4.5-05 X 3) Fxy 1
47 100005 Nut Ay 1
48 000561 Conical Spring Washer MR Ty v 1
49 3100220 Feed Lift Connecting Rod, C. Set FUETAY KEE) 1
50 110013 Screw(M4-0.7 X 8) Fxy 1

VC2700M



12

VC2700M



NEEDLE GUARD & FEED DRIVING MECHANISM
]

HETRUEYKE

12

RefNo Parts No. Description m B Amt. Req
1 3100243 Needle Guard(Front) Eccentric HETENTFEY 1
2 160003 Screw(M5-0.8 x 5) hxry 2
3 3100242 Needle Guard(Front) Lever S (an) ki 1
4 110022 Screw(M3-0.5 X 10) xRy 2
5 3100241 Needle Guard(Front) Holder HETEDA 1
6 3139200 Needle Guard(Front) =4 (ahn) 1
7 110036 Screw(M3-05 X 6.5) xRy 2
8 3100246 Needle Guard(Rear) Lever HET ) 1
9 3100245 Needle Guard(Rear) Holder HZT(B)E 1

10 3509202 [3109201] Needle Guard(Rear) HZT (1) 1
11 3100187 Feed Regulating Stop EURBMANY 1
12 110004 Screw(M3.5-0.6 X 8) = 3
13 340001 Roll Pin A=)y 1
14 3100186 Conical Spring Presser m/RRET 1
15 130005 Screw(M2-04 X 4) Ry 2
16 3100185 Conical Spring m/R=x 1
17 3100183 Eccentric Cam EVIFEYAL 1
18 340025 Stop Pin AhwFEY 1
19 3100184 Eccentric Pin EUIFEVvEY 1
20 3100182 Main Feed Eccentric, Complete Set XU I F > (#H) 1
21 110072 Screw(M35-0.6 x 6) xRy 1
22 110023 Screw(M2-0.4 %X 3.5) =87 1
23 009736 Screw(M4-0.7 X 6) xRy 2
24 3180091 [3100188] Main Feed Bar Driving Connection ‘XYY 1
25 110021 Screw(M5-0.8 x 18) xRy 2
26 0032853 Driving Connection Bushing BRYIYYOTvoa 1
27 3100225 Feed Bar Guide(Upper/Left) EUBAA R(EE) 1
28 160007 Screw(M6-1 X 6) xRy 2
29 3180090 [3100229] Feed Mechanism, C. Set xR () 1
30 3100221 Differential Feed Bar BIxEV & 1
31 3100222 MainFeed Bar BEVAE 1
32 3100231 Feed Dog Key *— 2
33 3100224 Feed Lift Block(Rear) AE(12) 1
34-1 3106000 Main Feed Dog(48, 56)(P=1.6mm) #BxEV(EvyF1.6mm) 1
34-2 3106001 Main Feed Dog(64)(P=1.6mm) #BxEY(EvF1.6mm) 1
35-1 3109000 Differential Feed Dog(48, 56)(P=1.6mm) g% Y (v F 1.6mm) 1
35-2 3109002 Differential Feed Dog(64)(P=1.6mm) BIXY (v F 1.6mm) 1
36 3100226 Feed Bar Guide(Lower) EIVETAR(T) 1
37 110035 Screw(M4-0.7 X 10) = 2
38 3100213 Differential Feed Bar DrivingConnection &k J > 1
39 3100215 Oscillation Adjusting Eccentric HiE Y ARSI 1
40 000199 Oil Wick S 1

Ref. No 41 to 56

See the following page.

VC2700M



12

VC2700M



NEEDLE GUARD & FEED DRIVING MECHANISM

HEIRUEYHE

12

RefNo Parts No. Description m 4 Amt. Req
41 3100214 Driving Connection Pin AEVY Yoy 1
42 160006 Screw(M3-0.5 X 6) Exy 1
43 000750 Seal Plug B 1
44 3100212 Differential Feed Shaft B B 1
45 0093389 Feed Lift Block(Front) A5 (E) 1
46 3100218 Feed Lift Shaft ®Y_ETE 1
47 000397 Oil Wick SHS 1
48 000401 Oil Wick(280mm) SHS 1
49 330015 Seal Plug = 1
50 3100219 Collar(11 x 18 x 11mm) no— 2
51 160004 Screw(M6-1 X 4.8) xRy 2
52 3101300 Feed Bar Guide(Upper/Right) EUEHAT R (LEA) 1
53 3100179 Main Feed Eccentric, C. Set(2) EUIFEV(HE2) 1
54 310068 ¢ Oil Wick(120mm) SHE 1
55 000775 & Pin vy 1
56 3130047 & Needle Guard Lever Cover HEZTBA/— 1

VC2700M



VC2700M



LUBRICATING MECHANISM(1)

e m A (1)

13

RefNo Parts No. Description m A Amt. Req
1 0065453 Oil Receiver HEsm 1
2 110012 Screw(M4-0.7 x ) Exy 6
3 3200243 [3200229] Lubricant Guiding Block WwWh7ovy 1
4 320006 Top Nozzle Cap AN/ ZNFry T 1
5 3200230 Oil Adjusting Screw HERERY 1
6 000636 Seal Plug B 1
7 300000 Washer AV 4 1
8 000600 Spring Washer ATV T Ty oy 1
9 100002 Nut vk 1

10 2150325 Qil Filter Cap AANTNTFry T 1
11 110045 Screw(M4-0.7 X 12) xRy 3
12 3100061 O-ring(P42) ovuxvy 1
13 3100345 Oil Fitter AALILT 1 ILY 1
14 3100329 QOil Filter Connector AT 1 LT BF 1
15 3200237 Felt Zxzlbb 1
16 0063217 Oil Filter Screen Clamp BEERT 1
17 0063216 Oil Filter Screen B 1
18 3180084 Draining Felt R ILb 1
19 3150195 [3150143] Oil Pump, Complete Set Ry 7 () 1
20 2040033 [0030711] Oil Pump Driving Worm Gear VA —LFT 1
21 160001 Screw(M4-0.7 X 4) IRy 2
22 000567 Seal AR D7 1
23 100014 [000419] Nut JXIVIEAF Y K~ 1
24 3150151 [3100349] Oil Nozzle for Worm Gear ey IA 1
25 3150155 Dust Proof Plate BHEEIR 1
26 3100330 Qil Tube Stay FAIIIRATET 1
27 0021010 Oil Sight Gauge FAANT =T 1
28 120011 [120013] Screw(M6-1 X 18)[M6-1 X 15] xRy 2
29 3100331 Oil Tube(4 X 6 X 3Tmm) FAIIRACT 1

VC2700M



VC2700M



LUBRICATING MECHANISM(2)

e m A (2)

14

RefNo Parts No. Description m A Amt. Req
1 3200236 Suction Pipe AT 1
2 0093617 Suction Pipe Bushing WAL T Ty o 1
3 3200238 Qil Tube(3 x 5 X 440mm) FAIIAT 1
4 0065452 Draining Pipe Pem/r 7 1
5 3200227 QOil Sight Top Nozzle J XN 1
6 0031831 Qil Tube Clamp = 10
7 3100357 Oil Tube(Long), Complete Set w1 7 (E) (1) 1
8 3100354 Qil Tube{4 x 6 x 290mm) FdAIVIRACT 1
9 3100392 [3100336] Oil Tube(25x4X35mm)[4Xx6x75mm] AALIVIRAT 1

10 3100371 Oil Tube Joint, Two Way mOE#RF 2
11 3100332 Oil Tube(4 X 6 X 37mm) FALIIRALT 1
12 320010 Fitting Stud(Short) ERFRILEE) 4
13 3100342 Lower Shaft Oiling Outlet TEGHE 1
14 3100358 Oil Tube(Middle), Complete Set $asm/ A 7 () (F8) 1
15 3100331 Oil Tube(4 x 6 X 3Tmm) AALIWIRAT 2
16 3100343 Lower Shaft Qiling Shower TEhRHY v D 1
17 3100334 Oil Tube(4 x 6 X 110mm) AAIVIRALT 1
18 110013 Screw(M4-0.7 x 8) = 2
19 3100356 Oil Tube(Short), Complete Set &R/ 81 7 (58) (78) 1
20 3100370 Oil Tube Joint, One Way FOE#RF 2
21

22 0010017 Bamboo Joint(-4) AWAE =2 2
23 3500425 Oil Tube(3.5 x 5 x 350mm) FAAIIRAT 1
24 0011795 Wrapping Band(2.3 X 92) RN R 1
25 3180080 Draining Pipe BEl/R1 7 1

VC2700M



15

PULLER MECHANISM(1)

VC2700M



PULLER MECHANISM EXCLUSIVE PARTS(T1)

75 -HEERAMA)

15

RefNo Parts No. Description . m & Amt. Req
1 3180110 Upper Feed Roller Shaft Bracket rO—Z@7S7v 1
2 120019 Screw(M6-1 X 18) Ry 4
3 000779 Knock Pin oy 2
4 3100006 Seal Plug Eigd 1
5 3100607 Roller Shaft Bushing(Right) to—Zs#7va @) 1
6 3100604 Upper Feed Roller Shaft Lever FO—>8h 1
7 160007 Screw(M6-1 X 6) Exy 2
8 0065398 Collar(14 x 22 x 10mm) Nho>— 1
9 009604 Screw(11/64-40 x 5.5) 1= 2

10 3100626 Roller Shaft Bushing{Left) tO—>@7vy (k) 1
11 0065395 Oil Seal A1 —IL 1
12 3100605 Upper Feed Roller Shaft LEO—>8h 1
13 See page 17 17 R—IVBR -
14 3100608 Upper Feed Roller Lever EO—-5L /= 1
15 120012 Screw(M6-1 x 20) Ry 1
16 0065401 Upper Feed Roller Lever Pin ro—->LnR—-Ev 1
17 000613 Washer A 1
18 000306 Nut >k 2
19 3501281 Upper Feed Roller Lever Rod tO—>LAR—-0Ov R 1
20 240010 Screw(1/4-40 x 11) kxy 1
21 310063 Oil Wick p:PY 1
22 0032921 Upper Feed Roller Driving Rod Pin to—>0v REY 1
23 160001 Screw(M4-0.7 X 4) xRy 1
24 3100602 Upper Feed Roller Driving Rod tOo—>0v R 1
25 3100192 Retaining Ring Ay ZUT 1
26 3100623 Roller Bearing Z—RILRFIT 1
27 3100603 Upper Feed Roller Regulator, C. Set  _EO—>REER{E) 1
28 3100601 Upper Feed Roller Eccentric tO—51IF%Ey 1
29 3100600 Upper Feed Roller Regulator o> 1
30 160003 Screw(M5-0.8 X 5) kxy 2
31 190007 Adjusting Screw(M5-0.8 X 6) HEIRY 1
32 120008 Screw(M4-0.7 X 8) =% 1
33 300045 Spacer ANR—Y 1
34 3180112 Upper Feed Roller Shaft Bracket, C. Set EO—Z87 54 v h(#f) 1

VC2700M



16

PULLER MECHANISM(2)

RUBBER ROLLER

46

fgj
50

EXTRA PARTS

\a
~
~
~
~

3 EXTRA PARTS

VC2700M



PULLER MECHANISM EXCLUSIVE PARTS(2)

75— HEEABM(2)

16

RefNo Parts No. Description m Amt. Req
1 See page 17 17 R=VEHR -
2 3100611 Upper Feed Roller Yoke tO—->3—7 1
3 120012 Screw(M6-1 x 20) Exy 1
4 3100612 Upper Feed Roller Yoke Guide rOo—Z3—-2H4K 1
5 120008 Screw(M4-0.7 % 8) I8 2
6 3100613 Upper Feed Roller Yoke Pin tOo—->3—sE> 1
7 160007 Screw(M6-1 X 6) xRy 1
8 3200133 Wire(0.9 X 45mm) iz 1
9 180005 Screw(M4-0.7 X 6) =) 1

10 160001 Screw(M4-0.7 % 4) xRy 2
11 160003 Screw(M5-0.8 x 5) i) 3
12 0060056 Retaining Ring Ay FUvy 1
13 2100902 Thrust Ring AZANUVT 1
14 3501270 Clutch Driving Shaft 77y FH 1
15 3100616 Clutch Driving Shaft Bushing(Left) TSy FET Y > a(k) 1
16 0065414 Clutch Driving Shaft Bushing(Right) ISV FHMT Y a(h) 1
17 0065421 Clutch Tension Sleeve ISV FTFIYaviRI—"7 1
18 3501283 Adjusting Collar REHS— 1
19

20 3501284 Adjusting Screw Stay BEIRIET 1
21 110002 Screw(M3-05 x 5) xRy 2
22 110097 Screw(M5-0.8 X 12) kxry 1
23 3501282 Clutch Tension Spring TIYFTIavINR 1
24 3501280 Clutch Driving Lever 77w FiRE) 1
25 130003 Screw(M4-0.7 x 7.3) kxy 3
26 3501276 Clutch Sleeve(Right) ISy FAU—=T(FH) 1
27 3501272 Thrust Plate AZANIL—K 2
28 3501271 Clutch Spacer TISYFAR—Y 1
29 160005 Screw(M6-1 % 8) xRy 1
30 3501275 Clutch Sleeve(Left) 75w FAU—=T(E) 1
31 3501290 Upper Feed Roller(30 teeth)(Standard) +=0—3 (30 1L) (12%) 1
32 007621 Screw(9/64-40 X 85) =Xy 3
33 3160183 Lower Feed Roller Support, C. Set(Extra) TH—3 % 7/R— M) (RS 1
34 0065461 Lower Feed Roller(15 teeth)(Standard) TH— 3> (151U) (Z%) 1
35 000492 Wave Washer BRIy v 1
36 3100620 Lower Feed Roller Support TRO—ZHR—b 1
37 120041 Screw(M6-1 X 12) xy 2
38 000779 Knock Pin SOy 2
39 3100622 Lower Feed Roller Shaft TO—-S# 1
40 150001 Screw(M4-0.7 X 4) =87 2
41 3100621 Lower Feed Roller Cover TH—>%EBhA/8— 1
42 130002 Screw(M3-0.5 X 6) xRy 2
43 3501295 Upper Feed Roller ro—= 1
44 0067028 Lower Feed Roller TO—> 1
45 0065431 Supplementary Roller Support e O — ZEUSR 1
46 000538 Washer vy 2
47 110009 Screw(M4-0.7 X 8) Exy 2
48 0065435 Supplementary Roller #Mepo—3> 1
49 0065436 Supplementary Roller Stay(A) #EIO—-ZXI(A) 1
50 0065437 Supplementary Roller Stay(B) #HEIO—5%T(B) 1
51 009730 Screw(1/8-44 X 5.3) xRy 4

VC2700M



17

PULLER MECHANISM(3)

33

VC2700M



PULLER MECHANISM EXCLUSIVE PARTS(3)
s

75 —H#ETRBR3)

17

Ref.No Parts No. Description m A Amt. Req
1 0065381 Upper Feed Roller Lifter(Right) EO-Z87(Hh) 1
2 110009 Screw(M4-0.7 x 8) xRy 2
3 000538 Washer A A 3
4 000334 Nut vk 2
5 0034979 Flexible Wire Clamp Bushing TJAVEATva 2
6 006075 Screw(11/64-40 X 6) Exy 2
7 0067126 Lifter Connecting Plate EO—-ZB 7 EEIR 1
8 0065374 Upper Feed Roller Lifter(Left) +O0—-38B5(E) 1
9 0065375 Upper Feed Roller Lifter Pin toO—-ZBrEY 1

10 0095027 Retaining Ring AbhyFUvs 2
11 0065376 LifterConnecting Plate tOo—-SmY 1
12 006038 Screw(3/16-32 x 2.2} Il 2
13 0065407 Roller Press Bar Bracket rFO-ZHTiEmEF 1
14 005650 Screw(M5-0.8 X 14) Fxy 1
15 0065402 Lifting Lever Sleeve ro—-sLnR—XY—7 1
16 006411 Screw(11/64-40 X 55) =7 1
17 000340 Nut OvoFvhk 1
18 009931 Stop Screw(11/64-40 X 26) A hyRRY 1
19 3100614 Roller Press Spring EO—Z#HIT /% 1
20 3180111 Upper Feed Roller Bracket rto—-3735vk 1
21 009753 Screw(M6-1 X 35) Exry 2
22 000779 Knock Pin A % 2
23 0065405 Roller Press Bar Bushing(Upper) FO—s#@IETy v a(h) 1
24 160007 Screw(M6-1 X 6) Exy 1
25 3100609 Roller Press Bar Bushing(Lower) EA—SWIBET v a(T) 1
26 0065404 Upper Feed Roller Press Bar EO—S@IE 1
27 0034117 Retaining Ring Abw U T 1
28 000690 Stop Pin Ay Ty 1
29 000613 Washer Ty oy 1
30 0067111 Upper Feed Roller Lifting Lever FET 1
31 000487 Wave Washer DA A 1
32 170008 Screw(M6-1 X 9) 8% 1
33 3180113 Upper Feed Roller Bracket, C. Set rO—->734 v hA) 1

Note : Part No. 3180113 of Ref No. 33 contains the part numbers of Ref. No. 13 on page 15 and

Ref. No. 1 on page 16.

Puller Mechanism, C. Set 3180114 = 3180113+3180112(page 15, Ref. No. 34)+3160183

(page 16, Ref. No. 52)

(F) Ref. No. 33 @ Part No. 3180113 {3,

BATERETT,

15— D Ref. No. 13K 16— D Ref. No. 1 EF& %

77 —¥EE(fH)3180114=3180113 +3180112(15<— Ref. N0.34)+ 3160183(16 *—’Ref.N0.52)

VC2700M



18

VC2713M

VC2713M-156M-K4N

VC2700M



VC2713M EXCLUSIVE PARTS v7EFILEREE 18

RefNo Parts No. Description m A Amt. Req
1 3107311 Fabric Guide _ HwHAR 1
2 110027 Screw(M25-045 x 3.5) IERY 1
3 3101320 Fabric Guide(Left) WA R(E) 1
4 3101321 Fabric Guide(Right) HwHA REAE) 1
5 001228 [110038] Screw(3/32-56 x 3.2)[M25-045 x 45] k%Y 2
6 3108221 Stitch Plate(56M-K4N) #iR 1
7 3139028 Differential Feed Dog BIxEY 1
8 3109098 Differential Feed Dog{Middle) i l) 1
9 110038 Screw(M2.5-0.45 X 4.5) kxry 1

VC2700M



19
EXTRA PARTS(1)

for heavy material

EYH
&

18

for light material

Eh A

VC2700M-156NM

S

&)

VC2700M




EXTRA PARTS(1)

FrEafam (1)

19

Ref.No Parts No. Description m 4 Amt. Req
1 0022836 Synchroniser Positioning Pin IRV 3FEY 1
2 0022837 Synchroniser Cushion RIvarEyoviay 1
3 007610 Screw(M4-0.7 X 10) TRy 1
4
5 0093690 Timing Gauge FAZVIT—T 1
6 0095220 Looper Timing Gauge W—RGAZTF—=T 1
7 3100490 Timing Gauge FAZVGT—=T 1
8 3101206 Supplementary Rear Cover Support  #BI/3/8—(#)EUTiR 1
9 120006 Screw(M6-1 X 12} kExry 2

10 3101205 Supplementary Rear Cover eI A/~ (18) 1
11 130003 Screw(M4-0.7 X 7.3) Exy 2
12 3101207 Supplementary Front Cover(Large) FBEIAH/IN—(K) 1
13 000538 Washer A 3
14 110009 Screw(M4-0.7 X 8) =% 3
15 3100033 Supplementary Front Cover #hBh 1N — 1
16 000426 Washer R 2
17 110103 Screw(M5-0.8 X 8) xy 2
18 3109210 Needle Guard(Rear) #HZT (18) 1
19 3109201 @ Needle Guard(Rear) HZU(18) 1
20-1 3109301 & Looper(32, 40, 56, 64)(hard plating)  JL—/VXEEE X v F) 1
20-2 3109303 & L.ooper(48)(hard plating) JIL—I{IEE X Y F) ]
21 3108225 & Stitch Plate(56NM) iR 1

VC2700M



20

EXTRA PARTS(2)

VC2700M-132M, 140M

2-Needle

VC2700M



€ EXTRA PARTS(2)

RefNo Parts No. Description m A Amt. Req
1-1 0093351 Needle Clamp(32) g1k X 1
1-2 0093352 Needle Clamp(40) gk X 1
2-1 3108130 Stitch Plate(32M) ik 1
2-2 3108131 Stitch Plate(40M) ik 1
3-1 3507000 Presser Foot, C. Set(32) I (HE) 1
3-2 3507002 Presser Foot, C. Set(40) HI(#8) 1
4 110004 Screw(M3.5-0.6 x 8) Ry ]
5 3107303 Presser Foot Spring(Left) INBI/NR () 1
6 3107304 Presser Foot Spring(Right) INBTIRR(A) 1
7 130016 Screw(M2.5-045 X 6) xRy 4
8 3107306 Presser Foot Hinge Pin Iy ItEy 1
9 110084 Screw(M3-05 x 4.2) ExY 1

10 000327 Lock Nut Ovyo+wvhk 1
11 260006 Adjusting Screw(1/8-44 x 9.5) jI==37) 1

vC2700M



21

VC2700M only

VC2700M



THREAD STAND & ACCESSORIES(1)
.

Y]

arvrsevuBERMm2 1

Ref.No Parts No. Description m A Amt. Req
1 9620696 Thread Stand, C. Set{(6 Spools Type) HRiIIA(HH)(6Z%A) 1
2 9620631 Column Cap A5 LFvy T 1
3 9620670 Column Pipe(Upper) a5 LA F(E) 1
4 9620689 Thread Guide Holder(Large) H RIRILT(K) 1
5 911002 Screw(M4-0.7 x 20} 3Ry 1
6 911001 Screw(M4-0.7 X 12) xRy 3
7 910001 Nut Fvhk 4
8 9620673 Column Pipe Connector AT LA THRF 1
9 911006 Screw(M5-0.8 X 13) Ry 2

10 910000 Nut ;v bk 8
11 9620675 Column Pipe(L.ower) A5 LR 7(TF) 1
12 930052 Washer A 1
13 930053 Spring Washer ATV T Ty 1
14 910003 Nut Fvhk 1
15
16 9620703 Thread Hanger(3 Spools Type) ALy RV HBERE) 4
7 9620700 Thread Eyelet 7Ly bk 6
18 9620688 Thread Hanger Holder ALy RN B+ 4
19 911060 Screw(M6-1 X 15) kxy 4
20 9620691 Thread Guide Arm HARTF— LA 1
21 9620690 Thread Guide Holder(Small) HA RARILT (N 1
22 9620666 Thread Guide(6 Spools Type) ALy RAA R(BARE) 1
23 9620678 Spool Cushion ART=Noway 6
24 9620679 Spool Pin A7—IL#A 6
25 9620680 Spool Mat RA7=IxX v b 6
26 9620681 Spool Seat Disc Zom 6
27 930055 Spring Washer A7V T Ty % 6
28 3101101 Edge Guide(Right) ER(A) 1
29 3101100 Edge Guide(Left) TR (L) 1
30
31
32 3500700 Belt Cover RILEAINR— 1
33 110028 Screw(M6-1 X 46) Fxy 2
34 962003 Bag &% 1
35 Needle(System : UY x 128GAS) & 5
36 0099094 Screwdriver(2.5 X 75mm) [N AN 1
37 0099091 Screwdriver(5.5 X 200mm) [N AN 1
38 0099051 Thread Tweezers Evtwvbk 1
39 9620202 Hexagonal Wrench(2.0mm) 6ALYVF 1
40-1 9720236 Instruction Book 1
40-2 9720235 BRkEEAE 1
41 9710111 Parts Book IR—=Y Ty 1
42 9620008 SF Qil 28(1%) SH 1

VC2700M



22

Table top installation EFEHZ
(with UT-A, UT Device)

A

Semi-submerged installation ¥t =
(without UT-A, UT Device)

14

12
15

G

6

VC2700M



ACCESSORIES(2)

7Y UBRERE2)

22

Ref.No Parts No. Description m A Amt. Req
1 0063009 Oil Reservoir Rubber Cushion I LEE 4
2 180008 Setting Screw(M6-1 X 63) Rt xy 4
3 000528 Washer Ty 8
4 000667 Spring Washer AT Ty oy 4
5 000011 Nut vk 4
6 3100036 Belt Cover(Lower) ) S AIR—(T) 1
7 006905 Wood Screw(¢ 5.1 X 20) Ry 3
8 0037988 Screwdriver(Short) EZRISAN 1
9

10

11

12 0037912 Chain i | 1
13 9611074 Presser Foot Pedal BHEI RS 1
14 000070 Hanging Nut mYUFvh 4
15 009858 Hanging Bolt(M8-1.25 X 75) BYMRIL K~ 4
16 000162 Washer Ty 8
17 0020064 Supporting Board Rubber Cushion ZT IR T LR 4
18 0063010 SupportingBoardRubberCushion{Lower) =4 ik T AEE(T) 4
19 000016 Nut +Fv bk 8
20 3100008 Supporting Board SHETIR 2
21 0063009 Oil Reservoir Rubber Cushion I IEE 4
22 180009 Setting Screw(M6-1 x 16) BT 2y 4

VC2700M



23

WARNING LABEL ZH I XJL
LABEL Parts No. Description
NL EraY HE

390220 |SAFETY INSTRUCTON LABEL

VAN

0\

B
&

SETEE] CON - ERUHLER. |
A o | ERAA YT Rk,
A\ DANGER | BRA 1 yF £ 18
SO THLRIHC &, DANGER : WARNING OF ELEGTRIC SHOCK BY
To open this cover, HIGH-VOLTAGE
turn off power 300144
supply and wait RS AL
more than S minutes REEEIL
before opening.

“Be sure to connect earth line”.

390145

’7—Z5’§)b

ROTATING-DIRECTION
SYMBOL : CHECK CORRECT ROTATING

390146 DIRECTION
[EERARERT L
EYE GUARD : TAKE GARE NOT CAUSE INJURY

TOEYES
390147 | BELT COVER: DO NOT INSERT FINGERS
AR
CAUT 0N ARSI

CAUTION FOR HGH TEMPERATURE :
DO NOT TOUCH STEPPING MOTOR AND

300148 | SOLENOID

EBatENL




LIST of MAIN SPARE PARTS
(EEZRRYRRN) |



24

VC2700M class LIST of MAIN SPARE PARTS(EEZEY X k)

Main Parts
Needle Presser Stitch Differential Differential
Clamp Foot, Plate Feed Dog Feed Dog
C. Set (Middle)
Models &1k A HI(#R) AR HEY k)
VC2700M-148M 0093356 3507050 3108133 3109000 —_—
156M 0093357 3507052 3108134 no | e————_——
164M 0093358 3507054 3108135 3109002 —_—
VGC2700M-132M * 0093351 3507000 3108130 3109000 | —M ——
140M * 0093552 3507002 3108131 n | ——
VC2713M-156M-K4N 0093357 3507052 3108221 3109000 3109098

VC2713MP-156M-K4N

n

14

1

"

"

Note : The models with * have 2 needls.

(F) » Off T 2 EEIZ2ARETT,




5 =
o <% A
Nar O | @ 7 U
Main Folder Folder Fabric Fabric Fabric Looper
Feed Dog (Left) (Right) Guide Guide Guide
(Left) _ (Ri ght} _
%1% TE () EREG) HHARE) | HHARE) wHAE JL—I\
3106000 3100630 3100631 3109302
n " n 3109300
3106001 " n "
3106000 3100630 3100631 3109300
I} " " 1/}
3106000 3101320 3101321 3107311 3109300

1

14

n

4

"




25

INDEX .

VC2700M Page = 1
Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)
000010 4 29 000528 31 3 001093 3 47
000011 27 10 000531 5 40 001107 5 14
000011 31 5 000538 2 34 001107 11 30
000012 26 43 000538 3 33 001123 10 48
000012 28 20 000538 16 46 001123 23 31
000014 20 2 000538 17 3 001123 28 48
000014 25 37 000538 19 12 001170 8 56
000015 2 24 000538 29 13 001174 6 25
000016 27 5 000547 4 30 001457 25 22
000016 31 19 000548 7 4 001459 19 21
000070 27 3 000555 6 31 001459 24 18
000070 31 14 000561 11 48 001818 3 50
000140 25 4 000567 13 22 001900 7 9
000145 25 20 000588 27 12

000162 27 4 000597 25 6 002043 7 6
000162 31 16 000598 25 5

000177 3 6 000600 6 35 004182 2 36
000195 4 32 000600 11 44 004236 4 26
000199 12 40 000600 13 8 004312 6 27
000234 5 33 000600 22 4 004358 7 2
000290 6 17 000613 15 17 004358 8 45
000304 5 18 000613 17 29 004440 8 5
000306 15 18 000629 28 18 004440 10 38
000306 27 13 000636 13 6 004441 8 7
000321 7 21 000637 7 33

000322 23 27 000637 10 40 005049 11 45
000322 28 45 000644 23 26 005049 22 27
000327 8 24 000644 28 44 005071 6 24
000327 18 10 000651 3 34 005071 10 35
000334 4 31 000665 2 23 005075 1 34
000334 17 4 000665 23 20 005650 6 36
000340 17 17 000665 28 38 005650 17 14
000360 3 53 000667 31 4 005650 25 8
000397 5 17 000669 11 43

000397 12 47 000676 27 7 006004 4 28
000401 12 48 000690 8 29 006035 23 25
000419 13 23 000690 8 53 006035 28 43
000425 22 16 000690 17 28 006038 8 27
000426 22 3 000726 1 39 006038 17 12
000426 29 16 000740 10 46 006075 17 6
000445 8 2 000750 12 43 006202 23 22
000463 5 26 000779 15 3 006202 28 40
000487 17 31 000779 16 38 006212 11 9
000492 16 35 000779 17 22 006411 17 16
000498 20 17 000924 1 20 006905 22 6
000505 11 41 000926 6 20 006905 31 7
000528 9 10 000989 6 4

000528 27 11 007006 19 24



INDEX

VC2700M Page =2
Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)
007006 24 21 0011802 25 1
007610 24 28 0034117 17 27
007610 29 3 0012071 20 21 0034979 17 5
007611 28 11
007621 16 32 0014120 20 11 0035301 27 16
: 0035813 3 b2
009142 7 12 0020064 31 17
009200 8 40 0020119 3 27 0036133 22 28
009508 25 28 0020137 1 33 0036133 23 28
009526 9 23 0020271 8 15 0036133 25 19
009604 8 32 0020350 11 42 0036133 28 46
009604 9 13 0020759 1 5 0036175 3 44
009604 15 9 0020759 2 46
009730 16 51 , 0037108 3 51
009736 12 23 0021010 13 27 00379212 27 21
009736 19 8 0037912 31 12
009736 24 3 0022836 19 6 0037988 31 8
009737 28 10 0022836 24 1
009746 28 17 0022836 29 1 0060056 16 12
009749 7 24 0022837 19 7 0060057 6 18
009753 17 21 0022837 24 2 0060142 8 8
009784 4 24 0022837 29 2 0060175 4 27
009791 23 16 0060176 4 25
009791 28 34 0023381 19 3
009853 27 19 0063002 31 1
009858 31 15 0024083 3 2 0063009 31 21
009865 27 6 0024084 3 1 0063010 31 18
009931 17 18 0063044 7 3
009970 27 9 0030255 3 3 0063051 9 19
009976 20 8 0030711 13 20 0063053 9 20
009984 20 36 0063055 4 6
009984 25 16 0031111 3 7 0063056 9 21
009985 24 11 0031831 14 6 0063057 9 22
0063074 3 49
0010017 14 22 0032425 3 45 0063076 19 18
0010055 22 18 0032426 3 46 0063076 24 14
0010057 20 14 0032646 9 12 0063083 8 28
0010108 22 8 0032786 27 20 0063084 8 30
0010119 22 22 0032799 11 3 0063087 8 4
0010254 20 15 0032853 12 26 0063096 6 37
0010264 22 9 0032921 15 22 0063216 13 17
0010923 20 34 0032952 3 4 0063217 13 16
0063515 8 52
0011720 20 33 0033024 2 19 0063579 25 3
0011733 27 8 0033024 19 25 0063586 24 10
0011795 14 24 0033024 24 22 0063606 25 14
0011795 22 11 0033024 27 17 0063607 20 30
0011801 25 2 0033939 22 7 0063607 25 12



INDEX

VC2700M Page =3
Parts No. PageNo. Ref.No. Weight{g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)
0063608 20 1 0077179 26 46 0094566 9 6
0063608 25 17 0077270 8 1
0063609 20 35 0077322 9 4 0095027 17 10
0063609 25 15 0077410 25 7 0095168 6 26
0063610 25 11 0095170 6 23
0063612 19 4-2 0090068 3 40 0095214 6 7
0063612 24 6 0090071 3 5 0095220 29 6
0090807 3 12 0095334 8 55
0064045 27 14 0090812 3 9 0095336 25 29
0064046 27 15 0090856 3 11 _ 0095367 2 35
0064047 27 18 0095388 25 21
0093089 5 4 0095389 25 23
0065275 2 8 0093154 6 19
0065340 4 35 0093184 7 5 0096025 28 14
0065340 7 1 0093201 4 10
0065372 8 3 0093212 7 19 0099051 30 38
0065374 17 8 0093214 7 16 0099091 30 37
0065375 17 9 0093303 11 25 0099094 30 36
0065376 17 11 0093351 18 1-1
0065381 17 1 0093352 18 1-2 100001 28 12
0065389 10 32 0093356 7  7-1 100002 10 28
0065395 15 11 0093357 7 7-2 100002 13 9
0065398 15 8 0093358 7 7-3 100002 20 26
0065401 15 16 0093365 7 10 100002 25 33
0065402 17 15 0093389 12 45 100003 9 11
0065404 17 26 0093479 8 33 100005 11 47
0065405 17 23 0093483 8 ©6 100006 21 9
0065407 17 13 0093487 8 26 100006 26 9
0065414 16 16 0093491 8 31 100020 28 b5
0065421 16 17 0093491 25 27 100058 23 14
0065431 16 45 0093507 8 37 100058 28 32
0065435 16 48 0093508 8 39
0065436 16 49 0093509 8 38 110001 23 10
0065437 16 50 0093521 3 38 110001 28 23
0065452 14 4 0093556 3 17 110002 5 25
0065453 13 1 0093611 8 12 110002 7 39
0065461 16 34 0093617 14 2 110002 8 11
0093690 29 5 110002 16 21
0067028 16 44 0093864 1T 11 110002 20 3
0067111 17 30 0093864 2 7 110002 21 22
0067126 17 7 110002 25 18
0094201 1 23 110002 26 22
0068011 1 4 0094201 2 40 110002 26 55
0068206 28 4 0094387 8 51 110004 6 39
0094390 8 54 110004 8 18
0077179 8 36 0094396 19 23 110004 12 12
0077179 19 19 0094396 24 20 110004 18 4
0077179 24 15 0094491 19  4-1 110004 25 13



INDEX

VC2700M Page =4
Parts No. PageNo. Ref No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref No. Weight(g)
110005 10 15 110025 21 25 120008 16 5
110009 2 43 110025 26 25 120009 2 2
110009 3 16 110026 5 35 120009 11T 18
110009 5 10 110027 5 29 120011 10 42
110009 6 12 110027 18 13 120012 15 15
110009 9 7 110028 30 33 120012 16 3
110009 11 16 110030 21 6 120013 6 29
110009 16 47 110030 26 6 120013 9 15
110009 17 2 170031 2 39 120013 13 28
110009 19 13 110031 9 26 120013 22 17
110009 20 5 110034 21 34 120013 25 10
110009 21 20 110034 26 34 120015 6 30
110009 24 30 110035 12 37 120015 7 15
110009 26 20 110036 12 7 120016 1 36
110009 26 41 110038 18 16 120017 8 35
110009 29 14 110038 18 20 120019 15 2
110012 1 24 110039 10 4 120041 16 37
110012 2 21 110041 1 22 120052 23 21
110012 6 15 110041 2 16 120052 28 39
110012 7 41 110041 28 7

110012 13 2 110045 1 2 130002 2 38
110012 19 5 110045 2 48 130002 16 42
110012 19 16 110045 13 11 130003 2 6
110012 24 7 110048 1 15 130003 3 42
110012 26 58 110054 3 54 130003 16 25
110013 2 11 110054 8 16 130003 21 13
110013 3 14 110054 23 17 130003 26 13
110013 5 42 110054 28 35 130003 29 11
110013 7 27 110060 28 9 130004 11 40
110013 7 34 110062 20 31 130004 21 36
110013 11 50 110062 25 36 130004 26 36
110013 14 18 110072 12 21 130005 12 15
110013 22 29 110079 2 44 130005 21 32
110013 23 29 110084 8 23 130005 26 32
110013 24 26 110084 18 9 130011 11 36
110013 28 47 110089 22 25 130016 8 21
110016 2 26 110097 16 22 130016 18 7
110017 22 2 110100 3 26 130021 21 18
110019 10 24 110101 2 42 130021 26 18
110021 12 25 110101 3 23

110022 12 4 110101 10 9 140010 26 48
110023 12 22 110103 29 17 140014 26 45
110023 21 26

110023 23 12 120001 8 50 150000 5 23
110023 26 26 120001 20 10 150001 16 40
110023 28 29 120006 20 19 150001 24 24
110024 21 24 120006 29 9

110024 26 24 120008 15 32 160000 1 17



INDEX

VC2700M Page =5
Parts No. PageNo. Ref.No. Weight{g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)
160000 5 21 170009 8 47 320006 13 4
160001 2 30 170009 20 6 320010 14 12
160001 5 31 170009 24 31
160001 8 14 170038 8 48 330000 7 20
160001 10 18 330002 10 20
160001 11 34 180005 2 31 330011 2 14
160001 13 21 180005 16 9 330015 12 49
160001 15 23 180006 20 23
160001 16 10 180006 25 30 340000 1 37
160002 11 4 180008 31 2 340001 10 27
160003 9 3 180009 31 22 340001 12 13
160003 10 31 340003 11 22
160003 12 2 190004 11 46 340004 5 36
160003 15 30 190005 2 22 340008 10 10
160003 16 11 : 190006 21 8 340014 8 57
160003 25 25 190006 26 8 340025 12 18
160004 5 13 190007 15 31
160004 6 21 190029 20 27 350009 3 39
160004 12 51 190029 25 34
160005 5 2 190079 28 24 ‘ 390165 1 6
160005 6 2 390203 1 12
160005 16 29 240009 26 53 390204 1 8
160006 12 42 240010 15 20
160007 5 3 910000 30 10
160007 6 3 260000 7 35 910001 30 7
160007 9 18 260006 8 25 910003 30 14
160007 11 2 260006 18 11
160007 12 28 911001 30 6
160007 15 7 270019 23 8 911002 30 5
160007 16 7 270019 28 27 911006 30 9
160007 17 24 911060 30 19
160008 5 32 290029 3 8
160015 2 47 ‘ 930052 30 12
160023 7 37 300000 10 25 930053 30 13
160024 10 7 300000 13 7 930055 30 27
160029 10 47 300006 9 8
160040 10 2 300006 11 15 962003 30 34
300045 15 33
170000 28 15 300100 2 29 1062035 26 42
170001 2 28 300101 1 26 1062037 28 3
170002 1 27 300500 10 5
170003 5 45 1066127 20 32
170004 3 21 310006 7 32 1066138 20 29
170005 21 2 310007 7 30
170005 26 2 310040 6 14 1090185 22 33
170006 21 15 310063 15 21 1090190 7 28
170006 26 15 310093 5 15 1080207 22 20

170008 17 32 1090242 22 21



VC2700M

Parts No. PageNo. Ref.No. Weight(g)

Parts No. PageNo. Ref.No. Weight(g)

INDEX

Parts No.

Page =6

Page No. Ref.No. Weight(g)

1090242
1090247
1090248
1091145
1091146
1091160

1094055
1094056

1095001
1095007

1096029
1096029
1096029
1096029
1096030

1097007
1097009

1098013

1200391
1200395

1253240

2049401

2100902

2150325

3100004

3100005 .

3100006
3100006
3100006
3100008
3100016
3100020
3100033
3100034
3100036
3100042

22
22
22

23
22
20

22
22

23
19

19
20
22
23
22

22
22

22

22
22

22

16

13

N w —

w
— = N ONN—O0RN—

34
19
32

4
13
12

30
24

16
37
30
10

36

35
31

40
13
10
28
29
45
18

20
10

15
41

16

3100045
3100046
3100050
3100051

3100053
3100058
3100061

3100076
3100078
3100081

3100082
3100083
3100084
3100085
3100087
3100088
3100090
3100091

3100092
3100093
3100094
3100095
3100096
3100097
3100098
3100099
3100100
3100103
3100104
3100110
3100112
3100113
3100121

3100122
3100123
3100125
3100126
3100127
3100127
3100128
3100129
3100130
3100131

3100131

3100132
3100140
3100141

3100142

21
25
17
18
20
15
12
22
34
48
25
24
20
19
43
18
12
13
19
20
14
15
16
17
11
3
5
23
24
9
10
12
12
8
11
22
20
9

OO0 ONOoTOINRO —~ —=DMDMDMDMDMBPMDMNDMIEDMRPDMEDMDOMWOWWWWWWOOWWNNNDND -~ —

3100143
3100144
3100145
3100146
3100147
3100149
3100150
3100151

3100152
3100153
3100154
3100155
3100156
3100157
3100158
3100159
3100160
3100161

3100179
3100182
3100183
3100184
3100185
3100186
3100187
3100188
3100189
3100190
3100191

3100192
3100192
3100193
3100194
3100195
3100196
3100197
3100199
3100200
3100201

3100202
3100203
3100204
3100205
3100206
3100207
3100208
3100209
3100210

10
10
10
10
10
10
10
10
10
10
10
10
10
10
10
10
10
10
12
12
12
12
12
12
12
12
11
11
11
11
15
11
11
11
11
11
11
11
11
11
11
11
11
11
11
11
11
11

41
45
44
43
30
33
29
26
12
22
6
23
11
13
14
17
19
21
53
20
17
19
16
14
11
24
8
7
10
6
25
11
12
13
14
17
19
21
26
20
28
32
31
35
33
29
39
38



INDEX

VC2700M Page =7
Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)
3100211 11 27 3100301 9 5 3100509 21 29
37100212 12 44 3100302 9 1 3100509 26 29
3100213 12 38 3100303 9 14 3100510 21 30
3100214 12 41 3100304 9 16 3100510 26 30
3100215 12 39 3100305 9 17 3100511 21 31
3700216 11 5 3100307 9 24 3100511 26 31
3100217 11 1 3100309 9 9 3100512 21 23
3100218 12 46 3700310 8 13 3100512 26 23
3100219 12 50 3100329 13 14 3100513 21 5
3100220 11T 49 3700330 13 26 3100513 26 b
3100221 12 30 37100331 13 29 3100514 21 4
3100222 12 31 37100331 14 15 3100514 26 4
3100224 12 33 3100332 14 11 3100515 21 14
3100225 12 27 3100334 14 17 3100515 26 14
3100226 12 36 3100336 14 9 3100516 21 33
3100229 12 29 3100338 7 36 3100516 26 33
3100231 12 32 3100342 14 13 3100517 21 19
3100235 11 37 3100343 14 16 3100517 26 19
3100241 12 5 3100345 13 13 3100518 21 21
3100242 12 3 3700349 13 24 3100518 26 21
3100243 12 1 3100354 14 8 3100520 25 24
3100245 12 9 3100355 10 36 3100523 20 24
3100246 12 8 3100356 14 19 3100523 25 31
3100250 7 31 3100357 14 7 3100524 25 9
3100253 7 29 3100358 14 14 3100525 24 29
3100254 7 26 3100370 14 20 3100526 24 27
3100256 7 25 3100371 14 10 3100529 19 15
3100260 5 37 3100383 3 35 3100529 24 12
3100261 5 38 3100384 3 36 3700530 21 38
3100262 5 30 : 3100386 3 37 3100530 26 38
3100263 5 24 3100400 2 32 3100532 25 26
3100264 5 27 3100410 10 8 3100533 8 49
3100265 5 28 3100442 3 41 3100635 24 9
3100266 5 39 3100490 29 7 3100536 24 8
3100267 5 34 3100502 21 3 3100538 20 28
3100268 5 41 3100502 26 3 3100538 25 35
3100269 5 44 37100503 21 10 3100560 21 35
3100270 5 43 3100503 26 10 3100560 26 35
3700271 5 47 3100504 21 11 3100567 20 9
3100272 5 46 3100604 26 11 3100570 27 2
3100275 6 9 3100505 21 12 3100571 27 1
3100281 6 8 3100505 26 12 3100579 21 16
3100283 6 10 3100606 21 1 3100579 26 16
3100285 6 28 3100506 26 1 3100580 21 37
3100286 6 32 3100507 21 27 3100580 26 37
3100287 6 33 3100507 26 27 3100600 15 29
3100294 8 34 3100508 21 28 3100601 15 28
3100300 9 2 3100508 26 28 3700602 15 24



INDEX

VC2700M Page =8
Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)
3100603 15 27 3101802 23 11 3109300 10 1
3100604 15 6 3101802 28 28
3100605 15 12 3101804 23 18 3120157 20 25
3100607 15 5 3101804 28 36 3120157 25 32
3100608 15 14 3101805 23 3 3120416 8 43
3100609 17 25 3101806 23 9
3100611 16 2 3101806 28 30 3139028 18 18
3100612 16 4 3101807 28 37 3139200 12 6
3100613 16 6 3101808 23 15
3100614 17 19 3101808 28 33 3150020 4 21
3100616 16 15 3101809 23 6 3150143 13 19
3100620 16 36 3101809 28 25 3150155 13 25
3100621 16 41 3101810 23 13 ‘
3100622 16 39 3101830 28 2 3151010 19 9
3100623 15 26 3101831 28 21 3151011 19 10
3100626 15 10 3101832 28 6 3151012 19 11
3100630 2 32 3101833 28 19
3100631 2 33 3101834 28 16 3160136 4 9
3100711 23 24 3101835 28 13 3160168 8 41
3100711 28 42 3101836 28 22

3101837 28 8 3161015 26 40
3101100 30 29 3181016 26 b4
3101101 30 28 3103000 3 55 3161019 26 49
3101199 4 22 3103001 3 56 3161020 26 47
3101200 4 23 3161021 26 51
3101202 24 25 3106000 12 34-1 3161022 26 50
3101205 29 10 3106001 12 34-2 3161025 26 44
3101206 29 8 3161026 26 57
3101207 29 12 3107303 8 19 3161027 26 52
3101216 8 44 3107303 18 5
3101242 22 26 3107304 8 20 3169920 26 39
3101243 22 15 3107304 18 6
3101244 22 12 3107306 8 22 3180004 1 35
3101275 19 20 3107306 18 8 3180023 1T 13
3101275 24 17 37107311 18 12 3180024 1 14
3101276 19 22 3180025 1 18
3101276 24 19 3108130 18 2-1 3180026 1 19
3101300 12 52 3108131 18 2-2 3180027 2 1
3101320 18 14 37108133 7 11-1 3180029 2 13-1
3101321 18 15 3108134 7 11-2 3180030 2 13-2
3101585 20 18 3108135 7 11-3 3180031 2 25
3101586 20 13 3108221 18 17 3180032 2 27
3101587 20 4 3180033 2 37
3101588 20 7 37109000 12 35-] 3180035 2 5
3101590 20 22 3109002 12 35-2 3180037 2 3-1
3101800 23 2 3109098 18 19 3180050 4 34
3101801 23 7 37109201 12 10 3180059 5 48
3101801 28 26 37109210 29 18 3180060 5 16



INDEX

VC2700M Page = g

Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight{g) Parts No. PageNo. Ref.No. Weight(g)

3180080 14 25 3500360 24 23 9620202 30 39

3180084 13 18 3500425 14 23 9620631 30 2

3180100 10 3 3500430 1 3 9620666 30 22

3180110 15 1 3500431 1T 10 9620670 30 3

3180111 17 20 3500432 2 9 9620673 30 8

3180112 15 34 3500503 21 7 9620675 30 11

3180113 17 33 3500503 26 7 9620678 30 23
3500510 21 17 9620679 30 24

3200047 3 32 3500510 26 17 9620680 30 25

3200048 3 15 3500530 19 17 9620681 30 26

3200049 6 38 3500530 24 13 9620688 30 18

3200058 4 1 3500555 23 19 9620689 30 4

3200063 4 7 3500555 28 37 9620690 30 21

3200064 4 8 3500556 23 23 9620691 30 20

3200088 7 40 3500556 28 41 9620696 30 1

3200089 7 38 3500700 30 32 9620700 30 17

3200090 7 42 9620703 30 16

3200100 6 13 3501270 16 14

3200101 7 14 3501271 16 28 9710111 30 41

3200112 7 18 3501272 16 27

3200113 7 22 3501275 16 30 9720235 30 40-2

3200114 7 17 3501276 16 26 9720236 30 40-1

3200115 7 13 3501280 16 24

3200118 7 23 3501281 15 19

3200133 16 8 3501282 16 23

3200226 6 16 3501283 16 18

3200227 14 5 3501284 16 20

3200229 13 3 3501290 16 31

3200230 13 5 3501295 16 43

3200236 14 ]

3200237 13 15 3507000 18 3-1

3200238 14 3 3507002 18 3-2

3507050 8 17-1
14 3507052 8 17-2
3507054 8 17-3

3201037

N
N

3204020 4 33

3204021 4 4 3500202 29 19

3204040 1 9 3509320 9 25
3509935 23 1

3210002 1 1 3509952 28 1

3500088 4 2 » 4109403 1 38

3500284 3 31

3500285 3 28 6100709 6 1

3500286 3 13

3500287 3 10 9611074 31 13

3500299 8 46

3500305 8

42 9620008 30 42



Yjamato

VPVYRED VEEHRIEH
YAMATO SEWING MACHINE MFG. C0,LTD

P/N 9710111(P)
No. 3 Edited in 2007.3

(VC2700M) Printed in Japan 2007.4.3HQ



	Contents/目次
	[P1]   MISCELLANEOUS COVERS(1)
	[P1]   カバー関係(1)
	[P2]   MISCELLANEOUS COVERS(2)
	[P2]   カバー関係(2)
	[P3]   MISCELLANEOUS THREAD EYELETS
	[P3]   糸道関係
	[P4]   MISCELLANEOUS BUSHINGS
	[P4]   ブッシュ関係
	[P5]   MAIN SHAFT　DRIVING  MECHANISM
	[P5]  下軸機構
	[P6]   UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM
	[P6]   上軸及び針糸繰リ機構
	[P7]   NEEDLE BAR MECHANISM
	[P7]   針棒機構
	[P8]   PRESSER FOOT MECHANISM
	[P8]   押エ機構
	[P9]   SPREADER MECHANISM
	[P9]   飾リ糸ルーパ機構
	[P10] LOOPER DRIVING MECHANISM
	[P10] ルーパ機構
	[P11] FEED DRIVING CONTROL MECHANISM
	[P11] 前送リ調節機構
	[P12] NEEDLE GUARD & FEED DRIVING MECHANISM
	[P12] 針受ケ及び送リ機構
	[P13] LUBRICATING MECHANISM(1)
	[P13] 給油機構(1)
	[P14] LUBRICATING MECHAMISM(2)
	[P14] 給油機構(2)
	[P15] PULLER MECHANISM EXCLUSIVE PARTS(1)
	[P15] プラー機構専用部品(1)
	[P16] PULLER MECHANISM EXCLUSIVE PARTS(2)
	[P16] プラー機構専用部品(2)
	[P17] PULLER MECHANISM EXCLUSIVE PARTS(3)
	[P17] プラー機構専用部品(3)
	[P18] VC2713M EXCLUSIVE PARTS
	[P18] VC2713M 専用部品
	[P19] EXTRA PARTS(1)
	[P19] 特注部品(1)
	[P20] EXTRA PARTS(2)
	[P20] 特注部品(2)
	[P21] THREAD STAND & ACCESSORIES(1)
	[P21] 糸立台及びアクセサリ関係(1)
	[P22] ACCESSORIES(2)
	[P22] アクセサリ関係(2)
	[P23] WARNING LABLE
	[P23] 警告ラベル
	[P24] LIST of MAIN SPARE PARTS
	[P24] 主要部品リスト
	[P25] INDEX
	[P25] 索引



